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Factory........cccovvrreriicccecreennn, : GLOBALWELLTECH LIMITED
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GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT

Test Model
Ratings

Hardware Version
Software Version
WIFI(2.4G Band)
Frequency Range

Channel Number

Channel Spacing
Modulation Type

Antenna Description
WIFI(5.2G Band)
Frequency Range

Channel Number

Modulation Type

Antenna Description
WIFI1(5.3G Band)
Frequency Range

Channel Number

Modulation Type

Antenna Description
WIFI(5.5G Band)
Frequency Range

Channel Number

: Naked eye 3D media displayer
: LMAB430
. Input: AC 100-240V, 50/60Hz
1 YS_M98V
: 843 V1.0

i 2412MHz~2462MHz
: 11 Channels for 20MHz bandwidth (2412~2462MHz)

FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

7 Channels for 40MHz bandwidth (2422~2452MHz)

: 5MHz
: IEEE 802.11b: DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n: OFDM (64QAM, 16QAM, QPSK, BPSK)

: External Antenna, 5.42dBi (max.)

: 5180MHz~5240MHz
: 4 Channels for 20MHz bandwidth(5180MHz~5240MHz)

2 channels for 40MHz bandwidth(5190MHz~5230MHz)

1 channels for 80MHz bandwidth(5210MHz)
: IEEE 802.11a/n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)

: External Antenna, 5.71dBi (max.)

: 5260MHz~5320MHz
: 4 Channels for 20MHz bandwidth(5260MHz~5320MHz)

2 channels for 40MHz bandwidth(5270MHz~5310MHz)

1 channels for 80MHz bandwidth(5290MHz)
: IEEE 802.11a/n: OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)

: External Antenna, 5.71dBi (max.)

: 5500MHz~5700MHz
: 11 Channels for 20MHz bandwidth(5500MHz~5700MHz)

5 Channels for 40MHz bandwidth(5510MHz~5670MHz)
2 Channels for 80MHz bandwidth(5530MHz, 5610MHz)

Shenzhen LCS Compliance Testing Laboratory Ltd.

518000, China
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Modulation Type : IEEE 802.11a/n: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
Antenna Description : External Antenna, 5.71dBi (max.)
WIFI1(5.8G Band)
Frequency Range : 5745MHz~5825MHz
Channel Number : 5 channels for 20MHz bandwidth(5745MHz~5825MHz)

2 channels for 40MHz bandwidth(5755MHz~5795MHz)
1 channels for 80MHz bandwidth(5775MHz)

Modulation Type : IEEE 802.11a/n: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac: OFDM (256QAM, 64QAM, 16QAM, QPSK, BPSK)
Antenna Description : External Antenna, 5.71dBi (max.)

Note: For a more detailed antenna description, please refer to the antenna specifications or the
antenna report provided by the customer.
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1.2. Support equipment List
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

Manufacturer Description Model Serial Number | Certificate
1.3. External I/O Cable
I/O Port Description Quantity Cable
Antenna Port 1 N/A
Power Port 1 N/A
RJ45 Port 1 N/A
USB Port 2 N/A
HDMI Port 1 N/A

1.4. Description of Test Facility

NVLAP Accreditation Code is 600167-0.
FCC Designation Number is CN5024.
CAB identifier is CNOO71.
CNAS Registration Number is L4595.
Test Firm Registration Number: 254912.

The 3m-Semi anechoic test site fulfils CISPR 16-1-4 according to ANSI C63.4:2014 and CISPR

16-1-4:2010 SVSWR requirement for radiated emission above 1GHz.

1.5. Statement of the Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that
there may be errors within the calibration limits of the equipment and facilities. The measurement
uncertainty was calculated for all measurements listed in this test report acc. To CISPR 16 — 4
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4:
Uncertainty in EMC Measurements” and is documented in the LCS quality system acc. To DIN EN
ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested may
result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

1.6. Measurement Uncertainty

No. ltem Uncertainty
1 DFS Threshold (radiated) +1.50dB

2 DFS Threshold (conducted) +1.45dB

3 Temperature +0.5°C

4 Humidity 2%

(1). This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2.

Shenzhen LCS Compliance Testing Laboratory Ltd.
Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,

518000, China
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1.7. Description of Test Modes
The EUT has been tested under operating condition.
Worst-Case data rates were utilized from preliminary testing of the Chipset, worst-case data rates used
during the testing are as follows:
IEEE 802.11a Mode: 6 Mbps, OFDM.
IEEE 802.11n HT20 Mode: MCS0, OFDM.
IEEE 802.11n HT40 Mode: MCS0, OFDM.
IEEE 802.11ac VHT20 Mode: MCSO
IEEE 802.11ac VHT40 Mode: MCS0, OFDM.
IEEE 802.11ac VHT80 Mode: MCS0, OFDM.

1.8. Channel List and Frequency

U-NI-2A
Frequency Band | Channel No. Frequency (MHz) Channel No. Frequency (MHz)
52 5260 60 5300
54 5270 62 5310
5260~5320MHz 56 5280 64 5320
58 5290 / /

For IEEE 802.11a/n HT20/ac VHT20, Channel 52, 60 and 64 were tested.
For IEEE 802.11n HT40/ac VHT40, Channel 54 and 62 were tested.
For IEEE 802.11ac VHT80, Channel 58 was tested.

U-NI-2C
Frequency Band | Channel No. Frequency (MHz) Channel No. Frequency (MHz)
100 5500 118 5590
102 5510 120 5600
104 5520 122 5610
106 5530 124 5620
108 5540 126 5630
5500~5700MHz 110 5550 128 5640
112 5560 132 5660
114 5570 134 5670
116 5580 136 5680
-- - 140 5700
For IEEE 802.11a/n HT20/ac VHT20, Channel 100, 116 and 140 were tested.
For IEEE 802.11n HT40/ac VHT40, Channel 102,110 and 134 were tested.
For IEEE 802.11ac VHT80, Channel 106,122 were tested.

E%ﬂ Shenzhen LCS Compliance Testing Laboratory Ltd.
i)
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FCC ID: 2BFG5-LMAB430

1.9. Conduted Output Power and EIRP

Report No.: LCSA05165072ED

1. A TPC mechanism is not required for systems with an e.i.r.p. of less than 500 mW;

Maximum
Frequency Antenna i i
Conducted ) Maximum EIRP | Maximum EIRP
Mode Band Output Power Gain (dBm) (mW)
(MHz) > (dBi)
(dBm)

5260 — 5320 12.63 5.71 18.34 68.23

IEEE 802.11a
5500 - 5700 12.47 5.71 18.18 65.77
IEEE 802.11n 5260 — 5320 11.1 5.71 16.81 47 .97
HT20 5500 - 5700 11.87 5.71 17.58 57.28
IEEE 802.11ac | 5260 — 5320 11.09 5.71 16.8 47.86
VHT20 5500 — 5700 11.88 5.71 17.59 57.41
IEEE 802.11n 5270 - 5310 10.88 5.71 16.59 45.60
HT40 5510 — 5670 11.9 5.71 17.61 57.68
IEEE 802.11ac | 5270 -5310 10.91 5.71 16.62 4592
VHT40 5510 — 5670 11.09 5.71 16.8 47 .86
IEEE 802.11ac 5290 10.75 5.71 16.46 44.26
VHT80 5530-5610 11.11 5.71 16.82 48.08

Remark:

Shenzhen LCS Compliance Testing Laboratory Ltd.
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2. TEST METHODOLOGY

This report has been prepared to demonstrate compliance with the requirements for Dynamic
Frequency Selection (DFS) as stated in FCC CFR 47 PART 15E(15.407). Testing was performed in
accordance with the measurement procedure described in FCC KDB 905462 D02 v02 and

KDB 905462 DO3.

3. SYSTEM TEST CONFIGURATION
3.1. EUT Exercise Software

The system was configured for testing in a continuous transmits condition and change test channels by
software provided by application.

3.2. Special Accessories
N/A

3.3. Block Diagram/Schematics

Please refer to the related document

3.4. Equipment Modifications
Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT.

3.5. Test Setup

Master 2-Way 2-Way —m— [SL:I;L}
Splitter/ Splitter/
Combiner Combiner lg
Radar
Spectrum Test
Analyzer Signal
Generator

Figure 7-1. Test Setup
3.6. Procedure

The KDB905462 D02 v02 describes a conducted test setup. Each one channel selected between
bands 2, band 3 is chosen for the testing.

1. The radar pulse generator is setup to provide a pulse at the frequency that the Master and Client are
operating. A Type 0 radar pulse with a 1 ys pulse width and a 1428 us PRI is used for the testing.

2. The vector signal generator is adjusted to provide the radar burst (18 pulses) at a level of
approximately -62 dBm at the antenna of the Master device.

3. The Client Device (EUT) is set up per the diagram in Figure 3-1 and communications between the
Master device and the Client is established.

4. The MPEG file specified by the FCC (’6%2 Magic Hours”) is streamed from the “file computer” through
the Master to the Slave Device and played in full motion video using Media Player Classic Ver.6.4.8.6
in order to properly load the network.

E%ﬂ Shenzhen LCS Compliance Testing Laboratory Ltd.
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5. The spectrum analyzer is set to record about 15 sec window to any transmissions occurring up to and
after 10 sec.

6. The system is again setup and the monitoring time is shortened in order to capture the Channel
Closing Transmission Time. This time is measured to insure that the Client ceases transmission
within 200 ms and the aggregate of emissions occurring after 200 ms up to 10 sec do not exceed 60
ms.

(Note: the channel may be different since the Master and Client have changed channels due to the
detection of the initial radar pulse.)

7. After the initial radar burst the channel is monitored for 30 minutes to insure no transmissions or
beacons occur. A second monitoring setup is used to verify that the Master and Client have both
moved to different channels.

E%ﬂ Shenzhen LCS Compliance Testing Laboratory Ltd.
i)
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4. SUMMARY OF TEST RESULTS

Applied Standard: FCC CFR 47 PART 15.407
Operational Mode
Requirement Master |Client with radar| Client without|  RESULTS
detection radar detection

Non-Occupancy Period Required Required Not required | Not required
DFS Detection Threshold Required Required Not required | Not required
Channel Availability Check Time Required | Notrequired | Notrequired | Not required

Channel Closing Transmission Time | Required Required Required Pass

Channel Move Time Required Required Required Pass
U-NII Detection Bandwidth Required Required Not required | Not required

Note:The device belongs to client without radar detection categorys.

7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,
518000, China
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5. DESCRIPTION OF DYNAMIC FREQUENCY SELECTION TEST

5.1. Requirements
KDB905462 D02 v02 (04/08/2016) the following are the requirements for Client Devices:

1) A Client Device will not transmit before having received appropriate control signals from a Master
Device.

2) A Client Device will stop all its transmissions whenever instructed by a Master Device to which it is
associated and will meet the Channel Move Time and Channel Closing Transmission Time requirements.

The Client Device will not resume any transmissions until it has again received control signals from a
Master Device.

3) If a Client Device is performing In-Service Monitoring and detects a Radar Waveform above the DFS
Detection Threshold, it will inform the Master Device. This is equivalent to the Master Device detecting the
Radar Waveform and d) through f) of section 5.1.1(KDB905462 D02 v02) apply.

4) Irrespective of Client Device or Master Device detection the Channel Move Time and Channel Closing
Transmission Time requirements remain the same.

5) Timing plots are required with calculations demonstrating a minimum channel loading of approximately
17% or greater.

5.2. Limit
Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds See Note 1.

200 milliseconds + an Aggregate of 60 milliseconds over
Remaining 10 second period. See Notes 1 and 2.
Minimum 100 % of the U-NIl 99 % transmission power
bandwidth. See Note 3.

Channel Closing Transmission Time

U-NII Detection Bandwidth

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with Radar
Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to facilitate a
Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second period. The
aggregate duration of control signals will not count quiet periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed with no
data traffic.

7 Add: 101, 201 Bldg A & 301 Bldg C, Juji Industrial Park Yabianxueziwei, Shajing Street, Baoan District, Shenzhen,
518000, China

E%ﬂ Shenzhen LCS Compliance Testing Laboratory Ltd.
r
HE o
Tel: +(86) 0755-82591330 | E-mail: webmaster@lcs-cert.com | Web: www.lcs-cert.com
[=]% Scan code to check authenticity



s Page 15 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED

6. DFS DETECTION THRESHOLD VALUES

The DFS detection thresholds are defined for Master devices and Client Devices with In-service
monitoring. These detection thresholds are listed in the following table.

. . Value
Maximum Transmit Power (See Notes 1 and 2)
EIRP= 200 milliwatt -64 dBm
EIRP< 200 milliwatt and
Power pectral < 10 dBm/MHz -62 dBm
EIRP<200 milliwatt that do not meet the power -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0dBi receive antenna.
Carlibration:
The EUT is slave equipment with a max gain is 5.71dBi;

For a detection threshold level of -62dBm and the master (Brand: Sanmsung), Model: S2LF812265,
antenna gain is 3dBi, required detetion threshold is -59dBm (=-62+3)

Maximum transmit power is less than 200 milliwatt in this report, so detection threshold level is -62dBm.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transmission waveforms to account for variations in measurement equipment. This will ensure that the
test signal is at or above the detection threshold level to trigger a DFS response.

Note 3: EIRP is based on the highest antenna. For MIMO devices refer to KDB Publication 662911 DO01.
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7. DFS TEST SIGNALS

As the EUT is a Client Device with no Radar Detection only one type radar pulse is required for the testing.

FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

Radar Pulse type 0 was used in the evaluation of the Client device for the purpose of measuring the
Channel Move Time and the Channel Closing Transmission Time.

Table 5 — Short Pulse Radar Test Waveforms

Radar Pulse Width PRI Mumber of Pulses Minimum Minimum
Type (usec) (usec) Percentage of | Number of
Successful Trials
Detection
0 l 1428 18 See Note | See Note |
1 1 Test A; 15 unique | [ | W 60% 30
PRI values o= I
randomly selected R |\360/ |
fomtholistof 33 | ROUINDY Y
19-10
PRI values in Table | |
i)
Test B: 15 unique
PRI values
randomly selected
within the range of
S18-3066 usec,
with a minimum
increment of |
usec, excluding
PRI values selected
in Test A
2 -5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time, and channel closing time tests.

A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through 4. If
more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each additional
waveform must also be unique and not repeated from the previous waveforms. If more than 30 waveforms
are used for Short Pulse Radar Type 1, then each additional waveform is generated with Test B and must
also be unique and not repeated from the previous waveforms in Tests A or B.

Table 6 — Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number Mumber Minimum Minimum
Type Width Width (usec) | of Pulses | of Bursis | Percentage of | MNumber of
(usec) (MHz) per Burst Successtul Trals
Detection
5 50-100 5-20 1000- 1-3 B-20 B0, 30
2000

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for the
Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse Radar Type
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waveforms, then each additional waveform must also be unique and not repeated from the previous

waveforms.
Table 7 — Frequency Hopping Radar Test Waveform
Radar | Pulse PRI Pulses | Hopping Hopping Minimum Minimum
Type | Width | (usec) per Rate Sequence Percentage of MNumber of
(usec) Hop (kHz) Length Successful Trals
imsec) Detection
i I 333 9 0.333 300 T0%% 30
Table 5a - Pulse Repetition Intervals Values for Test A
Pulse Repetition Pulse Repetition Frequency Pulse Repetition
Frequency (Pulses Per Second) Interval
Number {Microseconds)
l 1930.5 518
2 1858.7 338
3 1792.1 558
4 1730.1 578
3 1672.2 598
0 1618.1 018
7 1567 .4 Hh38
8 1519.8 638
9 14749 678
10 1432.7 HoR
11 1392 8 718
12 1355 738
13 13193 758
14 1285.3 778
15 12531 798
16 1222.5 818
17 1193.3 B3R
18 1165.6 858
19 1139 878
20 11136 BOB
2] 1089.3 918
22 1066.1 938
23 326.2 3066

Manufacturer’s Statement Regarding Uniform Channel Spreading

The end product implements an automatic channel selection feature at startup such that operation commences
on channels distributed across the entire set of allowed 5GHz channels. This feature will ensure uniform
spreading is achieved while avoiding non-allowed channels due to prior radar events.

TEST AND MEASUREMENT SYSTEM
System Overview

The measurement system is based on a conducted test method.

The short pulse and long pulse signal generating system utilizes the NTIA software and the same
manufacturer / model Vector Signal Generator as the NTIA. The hopping signal generating system utilizes the
simulated hopping method.

E%ﬂ Shenzhen LCS Compliance Testing Laboratory Ltd.
r
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The software selects waveform parameters from within the bounds of the signal type on a random basis using
uniform distribution. The short pulse types 2, 3 and 4, and the long pulse type 5 parameters are randomized at
run-time. The hopping type 6 pulse parameters are fixed while the hopping sequence is based on the August
2005 NTIA Hopping Frequency List, with the initial starting point randomized at run-time.

The signal monitoring equipment consists of a spectrum analyzer with the capacity to display 8192 bins on the
horizontal axis. A time-domain resolution of 2 msec / bin is achievable with a 16 second sweep time, meeting
the 10 second short pulse reporting criteria. The aggregate ON time is calculated by multiplying the number of
bins above a threshold during a particular observation period by the dwell time per bin, with the analyzer set to
peak detection and max hold. A time-domain resolution of 3 msec / bin is achievable with a 24 second sweep
time, meeting the 22 second long pulse reporting criteria and allowing a minimum of 10 seconds after the end
of the long pulse waveform.

Frequency Hopping Signal Generation

The hopping burst generator is a High Speed Digital 1/0 card plugged into the control computer. This card
utilizes an independent hardware clock reference therefore the output pulse timing is unaffected by host
computer operating system latency times.

The software selects the hopping sequence as a 100-length segment of the August 2005 NTIA hopping
frequency list. This list contains 274 unique pseudorandom sequences. Each such sequence contains 475
frequencies ordered on a random without replacement basis. Each successive trial uses a contiguous 100-
length segment from within each successive 475-length sequence in the list. The initial starting point within the
list is randomized at run-time such that the first 100-length segment is entirely contained within the first
475-length sequence. The starting point of each successive trial is incremented by 475.

Each frequency in the 100-length segment is compared to the boundaries of the EUT Detection Bandwidth and
the software creates a hopping burst pattern in accordance with Section 7.4.1.3 Method #2 Simulated
Frequency Hopping Radar Waveform Generating Subsystem of FCC 06-96 APPENDIX. The frequency of the
signal generator is incremented in 1 MHz steps from FL to FH for each successive trial. This incremental
sequence is repeated as required to generate a minimum of 30 total trials and to maintain a uniform frequency
distribution over the entire Detection Bandwidth.

Conducted Method System Block Diagram

Vackr | [ Wdaster e |
FC igmal _| Amenmate MAZTER
Feneralol |
DA ol
Tgser T
| SPLITTER | —| sm1’rm|‘_‘
?N&Gmi ‘
tigger — SPLITTER
|| Slaee Siep [ [T —
Spectiam | SFLITTER I ELAVE
Analyzer & i SPLITTHR|

Measurement System Frequency Reference

Lock the signal generator and the spectrum analyzer to the same reference source as follows: Connect the 10
MHz OUT (SWITCHED) on the spectrum analyzer to the 10 MHz IN on the signal generator and set the
spectrum analyzer 10 MHz Out to On.

System Calibration

Connect the spectrum analyzer to the test system in place of the master device. Set the signal generator to
CW mode. Adjust the amplitude of the signal generator to yield a measured level of .62 dBm on the spectrum
analyzer.

Without changing any of the instrument settings, reconnect the spectrum analyzer to the Common port of the
Spectrum Analyzer Combiner/Divider and connect a 50 ohm load to the Master Device port of the test system.
Measure the amplitude and calculate the difference from —62 dBm. Adjust the Reference Level Offset of the
spectrum analyzer to this difference. Confirm that the signal is displayed at -62 dBm. Readjust the RBW and
VBW to 3 MHz, set the span to 10 MHz, and confirm that the signal is still displayed at —62 dBm.

The spectrum analyzer displays the level of the signal generator as received at the antenna ports of the Master
Device. The interference detection threshold may be varied from the calibrated value of —-62 dBm and the
spectrum analyzer will still indicate the level as received by the Master Device.
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Set the signal generator to produce a radar waveform, trigger a burst manually and measure the level on the
spectrum analyzer. Readjust the amplitude of the signal generator as required so that the peak level of the
waveform is at a displayed level equal to the required or desired interference detection threshold. Separate
signal generator amplitude settings are determined as required for each radar type.

Interference Detection Threshold Adjustment

Download the applicable radar waveforms to the signal generator. Select the radar waveform, trigger a burst
manually and measure the amplitude on the spectrum analyzer. Readjust the amplitude of the signal generator
as required so that the peak level of the waveform is at a displayed level equal to the required or desired

interference detection threshold. Separate signal generator amplitude settings are determined as required for
each radar type.

Adjustment Of Displayed Traffic Level

Establish a link between the Master and Slave, adjusting the Link Step Attenuator as needed to provide a
suitable received level at the Master and Slave devices. Stream the video test file to generate WLAN traffic.
Confirm that the WLAN traffic level, as displayed on the spectrum analyzer, is at lower amplitude than the radar
detection threshold. Confirm that the displayed traffic is from the Master Device. For Master Device testing
confirm that the displayed traffic does not include Slave Device traffic. For Slave Device testing confirm that the
displayed traffic does not include Master Device traffic.

If a different setting of the Master Step Attenuator is required to meet the above conditions, perform a new
System Calibration for the new Master Step Attenuator setting.

Test Setup

Anterma Port BF Connections to Test Instrument Setup

I I

Master Device (Support Equipment) Slave Device (EUT)
PC Controller and Server. Hest Computer.
with MPEG file with MPEG Player
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8. TEST RESULT
8.1. CHANNEL LOADING
Test Mode Test Frequency Packet Ratio Requirement Ratio Test resuelt
802.11ac- VHT20 5500 39.68% 217% PASS
802.11ac- VHT40 5510 37.83% 217% PASS
802.11ac- VHT80 5530 35.85% 217% PASS

Note: System testing was performed with the designated iperf test file. This file is used by IP and
Frame based systems for loading the test channel during the In-service compliance testing of the
U-NII device. Packet ratio = Time On / (Time On + Off Time).

1
100
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s Channel Loading
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802.11ac-VHT80

204

FCC ID: 2BFG5-LMAB430
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Channel Loading
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8.2 PLOTS OF RADAR WAVEFORMS

DFS Detection Threshold

204 Marker:-62.01 dBm
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DF S Detection Threshold
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) Pulse Width Number of Waveform Legth
Trial ID Radar Type PRI (us)
(us) Pulses (us)

0 Type 0 1 1422 18 25707
1 Type 0 1 1422 18 25707
2 Type 0 1 1422 18 25707
3 Type O 1 1422 18 25707
4 Type O 1 1422 18 25707
5 Type O 1 1422 18 25707
6 Type O 1 1422 18 25707
7 Type 0 1 1422 18 25707
8 Type O 1 1422 18 25707
9 Type 0 1 1422 18 25707
10 Type 0 1 1422 18 25707
11 Type 0 1 1422 18 25707
12 Type 0 1 1422 18 25707
13 Type 0 1 1422 18 25707
14 Type 0 1 1422 18 25707
15 Type O 1 1422 18 25707
16 Type O 1 1422 18 25707
17 Type O 1 1422 18 25707
18 Type O 1 1422 18 25707
19 Type O 1 1422 18 25707
20 Type O 1 1422 18 25707
21 Type 0 1 1422 18 25707
22 Type 0 1 1422 18 25707
23 Type 0 1 1422 18 25707
24 Type 0 1 1422 18 25707
25 Type 0 1 1422 18 25707
26 Type 0 1 1422 18 25707
27 Type O 1 1422 18 25707
28 Type O 1 1422 18 25707
29 Type O 1 1422 18 25707
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Pulse Pulse
Radar Pulse Number of Waveform | - Repection Repection
Trial ID ) PRI (us) Legth Frequency
Type Width (us) Pulses Interval
(us) (Pulses Per (Microseconds)
Second)

0 Type A 1 936 56 53463 1065.7 937.5
1 Type A 1 695 75 53045 1431.9 697.4
2 Type A 1 615 85 53145 1617.3 617.4
3 Type A 1 535 98 53259 1857.7 537.0
4 Type A 1 874 59 53554 1138.4 877.2
5 Type A 1 3063 17 55185 325.6 325.5
6 Type A 1 635 83 52951 1566.9 1566.8
7 Type A 1 915 57 53241 1088.8 1088.9
8 Type A 1 835 62 52791 1192.9 1192.8
9 Type A 1 855 61 53193 1165.1 1164.8
10 Type A 1 794 65 53462 1252.4 1252.3
11 Type A 1 715 73 53129 1391.6 1391.9
12 Type A 1 575 91 53173 1729.3 1729.6
13 Type A 1 595 87 53219 1671.7 1671.7
14 Type A 1 555 94 53007 1791.8 1791.6
15 Type B 1 2533 20 53253
16 Type B 1 963 54 53127
17 Type B 1 824 63 52925
18 Type B 1 2498 21 55019
19 Type B 1 2591 19 54491
20 Type B 1 1111 47 53469
21 Type B 1 1299 40 53379
22 Type B 1 3042 17 54807
23 Type B 1 1621 32 53589
24 Type B 1 2876 18 54680
25 Type B 1 1024 50 53401
26 Type B 1 2482 21 54667
27 Type B 1 1597 32 52797
28 Type B 1 1168 44 53908
29 Type B 1 1174 44 52962
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) Pulse Width Number of Waveform Legth
Trial ID Radar Type PRI (us)

(us) Pulses (us)
0 Type 2 2.6 177 26 4652
1 Type 2 0.5 204 21 4758
2 Type 2 1.2 227 23 5518
3 Type 2 3.8 197 28 5798
4 Type 2 3.2 210 28 5991
5 Type 2 2.2 219 24 5770
6 Type 2 2.7 201 25 5302
7 Type 2 2.1 189 23 4797
8 Type 2 2.7 161 26 4263
9 Type 2 0.6 153 21 3585
10 Type 2 3.0 206 28 5670
11 Type 2 3.7 197 27 5826
12 Type 2 2.3 159 26 4211
13 Type 2 1.6 194 23 4922
14 Type 2 4.2 160 29 4726
15 Type 2 2.7 201 25 5276
16 Type 2 4.7 165 29 4871
17 Type 2 1.8 214 24 5423
18 Type 2 2.0 188 25 4964
19 Type 2 1.3 162 23 4147
20 Type 2 3.0 147 27 4049
21 Type 2 1.5 173 23 4397
22 Type 2 4.8 192 30 5655
23 Type 2 2.5 199 24 5249
24 Type 2 2.1 175 25 4449
25 Type 2 0.6 203 20 4734
26 Type 2 3.1 152 27 4184
27 Type 2 3.7 154 27 4550
28 Type 2 1.8 220 25 5599
29 Type 2 3.6 156 27 4450
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Trial ID Sl T Pulse Width PRI (us) Number of Waveform Legth

(us) Pulses (us)
0 Type 3 7.7 353 16 6034
1 Type 3 6.3 484 14 7789
2 Type 3 6.3 342 15 5502
3 Type 3 10.6 286 18 5182
4 Type 3 8.2 229 18 4139
5 Type 3 8.0 430 16 7341
6 Type 3 7.8 206 16 3518
7 Type 3 7.1 440 15 7528
8 Type 3 8.3 438 17 7462
9 Type 3 54 220 14 3565
10 Type 3 9.5 208 19 3744
11 Type 3 8.9 460 16 8331
12 Type 3 8.4 440 17 7496
13 Type 3 6.9 320 14 5165
14 Type 3 9.2 296 18 5345
15 Type 3 8.3 410 16 7002
16 Type 3 9.3 323 18 5831
17 Type 3 7.9 269 16 4605
18 Type 3 7.3 347 16 5931
19 Type 3 7.5 406 14 6541
20 Type 3 8.3 372 18 6713
21 Type 3 7.0 252 15 4061
22 Type 3 10.1 274 19 5932
23 Type 3 7.2 274 15 4723
24 Type 3 8.1 317 17 5388
25 Type 3 54 256 13 4156
26 Type 3 9.0 210 18 3797
27 Type 3 9.3 269 17 4894
28 Type 3 7.1 263 17 4487
29 Type 3 94 323 16 5110
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Trial ID Sl T Pulse Width PRI (us) Number of Waveform Legth

(us) Pulses (us)
0 Type 4 15.5 353 14 4968
1 Type 4 11.6 484 10 5841
2 Type 4 12.6 343 12 4470
3 Type 4 20.0 287 15 4607
4 Type 4 16.8 229 15 3449
5 Type 4 15.5 430 12 6046
6 Type 4 15.6 205 13 2896
7 Type 4 13.9 440 11 5756
8 Type 4 16.1 438 14 6144
9 Type 4 10.9 220 110 2673
10 Type 4 18.0 208 16 3120
11 Type 4 18.1 460 13 7404
12 Type 4 16.2 440 14 6173
13 Type 4 13.8 320 11 4196
14 Type 4 18.3 296 16 4751
15 Type 4 15.6 410 13 5766
16 Type 4 19.1 323 16 5183
17 Type 4 14.6 269 12 3521
18 Type 4 14.4 347 13 4884
19 Type 4 14.0 406 29 5314
20 Type 4 16.8 372 151 5594
21 Type 4 13.3 251 11 3300
22 Type 4 20.0 274 17 4384
23 Type 4 14.5 275 11 3889
24 Type 4 15.0 316 13 4120
25 Type 4 104 256 9 3116
26 Type 4 17.6 210 15 3164
27 Type 4 18.8 269 15 4349
28 Type 4 13.8 263 13 3431
29 Type 4 18.3 281 13 4257
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Radar Singal 5_5530MHz

Trial ID Radar Type | Mpmber of Piﬁg, ""Lfn"’;mf'"?:; me B z
o Type 5 15 0B 12 553 -

| | P | agn | e [ R | R H

o 436185 7r.e 13 2 1665 1477 -

| BT 51.0 13 1 1074 - -

Py 226204 G63.8 13 | 1584 - -
] £1TETE Do 13 3 1682 1786 1843
4 611152 B850 13 3 1785 1215 720

5 area TAT 13 2 1198 1548 -

L] 20|17 T2 13 2 1837 1812 -

T 305530 G684 13 2 1587 1114 -

B Sap664 TE.T 13 2 2000 1155 -

o THITR4 5312 13 | 1147 - -

10 17rea3 BET 13 3 1423 1625 1
i ITDE24 B43 13 k: | 1670 1425 1935

12 So4E83 TrG 13 2 1284 1671 -

13 750583 65.7 13 1 1512 - -
14 154252 g5 13 3 1444 1130 1488

1 Type & a 1.5 12 553

Burst I0 Burst Offzat Pulse ¥Widh Charp Width Mumber of Pulses | PRI-1 FRI-2 | PRI
{us) {urs]) MHz) per Burst [us) {us) (s

L] 453020 TS 5 2 1880 1527 -
i 1015643 o4 5 3 1401 1262 1257

2 13793088 G674 5 2 1531 1403 -

=] 245480 726 ] 2z 1440 1041 -

4 113 658 L | 1432 - -
5 arDes2 538 5 3 1258 1282 418

L] 1335913 G5.5 5 i 1543 - -
T 20040 BES 5 3 1548 1785 1728
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e [ Mg [ By [ vy [t -
Type 5 11 1080908 12 5653
Burst I0 Baurst Ofsat Fulse Width Chirp Wadth Mumber of Puises | PRI-1 PRI-2 | PREZ
(us} fus) (MHE) per Baerst fus) fus) [es]
o 4055 738 2 2 1BDE 1538 -
1 G73592 89.5 bl 2 1117 1649 -
z 835532 51.9 ] 1 1651 - -
3 113208 348 2 3 1878 1032 1271
4 Arar2a 854 -] 3 106D 1803 13843
5 541212 GE bl 2 1368 1351 -
L] poaT14 a9.8 ] 3 12338 1514 1573
T 80863 a1.9 2 2 102z 16ED -
] 344087 333 ] 3 1810 1330 1834
kel G031 53.7 bl 1 1587 - -
10 BTi542 81.3 2 3 1861 1108 1001
Type 5 20 0.6 12 5.53
Burst I0) Burst Oifset Pulse Width Chirp Wdth MNumber of Pulses | PRI-1 PRI2 | PREZ
[us} fus} (MEE) per Banrst {us) {us} [urs)
o 23541 34a.1 18 2 1332 1365 -
i iriE 587 i@ 1 1251 = =
2 318229 75.3 18 2 11348 1640 -
3 461804 584 18 1 1753 - -
4 BETY 99.7 18 3 11ad 1708 1158
5 153895 577 18 1 1013 - -
L] 28338 585 18 1 1072 - -
T 443177 B 18 2 1482 1360 -
B AETET B2 10 2 TEE 1ay -
2 135674 a2a 18 2 18683 1005 -
10 2repea BE 10 3 1061 1028 1101
1 424779 932 18 3 1207 1807 1223
12 570132 TO.4 10 2 1626 1360 -
13 117430 953 18 3 1171 1855 1775
14 262502 at1.9 10 2 1600 1545 -
15 4DE5T3 9a.5 18 3 1875 1169 1062
1@ AR33240 (=] 1@ 1 17ET - -
17 BaTED 854 18 3 1011 1637 1425
13 244005 1.8 18 3 1878 1445 1325
19 380012 87.3 18 2 1081 1218 -
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: Mumber of Burst Wiawve from Center =
Tl Y Fadiar Type I:El-urEIE Peu'il;d{s] Lﬁ“&h =) Freguency{GHz)
4 Type 5 17 OLTsa82 12 5.53
Burst I0 Burst Cifset Pulsa Width Chirp Width Mumber of Pulses | PRI-1 PRI-2 | PRI-3
[us) fus} [MHz}) per Burst fus) [us) fus)
0 294514 ar.g 18 2 1320 1133 -
1 BEESE 823 18 1 1857 - -
2 P ] 53.3 18 1 1502 - -
3 4387E4 B0 18 3 1800 1153 1248
4 B0azep 771 108 2 1188 1848 -
] THE10 239 18 3 1278 1232 1450
5] 245638 a0.1 18 3 1240 1284 1839
T 418365 a1.8 18 2 1833 1876 -
B 5aaT3E 50.3 18 1 1075 - -
=] 54571 ar.1 18 3 1116 1905 1758
10 2I51TE 71.3 18 2 1225 1815 -
11 304525 gr.5 18 3 18E4 1465 1132
i2 535361 a0.8 18 3 1561 1040 1254
13 33643 a6.3 18 3 1588 1183 1782
14 203057 ar.a 18 3 1365 1073 1381
15 arasiz 847 18 3 1021 1718 1864
18 E44060 oa.7 18 X 1150 1244 1983
5 Type & 14 0LBST 143 12 A.53
Burst ID Burst Crifset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
[us) {us] {MiHz} per Burst {us) [us) {us)
0 154338 g9z2.9 12 3 1085 1564 1407
1 ZXM4BE ar.v 12 2 1744 1747 -
2 430731 85.3 12 1 ez [ - -
3 83TTE4 56.3 12 i 1851 - -
4 845342 537 12 1 77 | - -
] 10a720 8335 12 3 1678 1830 1025
B 404055 85.3 12 1 1518 [ - -
T 6107 11 a5.4 12 3 1134 1034 1804
B 18057 76.3 12 2 1606 | 1926 | -
g 171458 415 i2 2 1E21 1714 -
i0 A7ToGe 304 12 3 1310 1504 1827
1 536675 B3.4 12 1 1968 | - -
12 T2 g0.d 12 2 1307 1825 -
13 145044 745 12 2 1264 18448 -
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

TrallD | RadarType | Mguoerof | Su ey Fmginr:: s -
i] Type 5 15 e 12 5.53
Burst ID Burst Crifset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
{us) [us) {MHz} per Burst {us) {us) {us]
] J2a0z2 96.18 13 3 11432 1608 | 1581
1 EMT1E 96.7 i3 3 1628 1788 | 1154
2 T14222 5 13 3 1823 1386 | 1855
3 112450 733 13 2 1608 1318 -
4 308283 56.9 13 1 1688 - -
] 500238 56.4 13 1 1145 - -
] cooaI2 85.3 13 3 1338 1504 | 1820
7 BEE45 7.4 i3 2 1344 1383 -
B 282508 85.7 13 1 1475 - -
] 475842 8&.8 13 2 1008 1028 -
10 GaTBET T 13 2 1672 1335 -
11 64845 TH.8 13 2 1682 1331 -
12 257TH5 40 13 3 1830 1070 | 1248
13 452335 81.4 13 1 1451 - -
14 643385 20.8 13 3 1233 1562 | 1887
T Type & 12 1 2 553
Burst ID Burst Cffset Pulse Width Chirp Width Mumber of Puses | PRI-1 | PRI-2 | PRI-3
{us) {us] {MHz) per Burst {us} [us} {us) |

] 51444 528 i 1 1210 - -
1 202605 4.1 0 3 1314 1726 | 1529
2 533080 g7.7 10 3 1139 1968 | 1805
3 T75564 g7.3 i 3 1341 1246 | 1755
4 21542 983 10 3 1544 1386 | 1302
] 203385 722 0 2 1771 1184 -
g 505561 av.g 0 2 1175 1027 -
T T4TD5E TH.7 i0 2 1028 1871 -
B PA0OTE 0.9 10 1 1788 - -
] 34024 4.2 10 1 1138 - -
10 475207 788 10 2 1784 1604 -
11 715825 g7.5 0 3 1511 1712 | 1683
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Report No.: LCSA05165072ED

W | Rartpe | ST | Rl | Venonis | Freuenenionn '
) Type & 14 0.B5T142 12 5.53
Burst ID Eu"sr C;ﬂset Fulse Widh Chimp Width Mumber of Pulses | PRET F:FEI-E PR3
{us] {us] {MHz] pes Baarst (us] fus} (us]
0 23112 541 i3 i 1415 - -
1 1T4BES 50.7 13 1 1221 -
2 pxzrig 2.3 13 i 1874 - -
3 5875 Boe 13 3 1558 160G gkt
2 TOoEST GB.4 13 2 1014 102 -
5 140042 BO.B 13 2 i73a 1505 -
s} A66T50 625 i3 i 17va - -
7 GHZE24 74.8 13 2 1140 1204 -
a Tr2a4 50.8 13 1 1049 - -
g 12amee = 13 1 1417 -
10 131215 L] i3 i 1730 - -
11 S37402 B1.8 13 3 1143 12 | 1247
1z T44E05 o3 13 2 1274 i -
12 b h e 04.3 13 i 1837 - -
2 Typ= 5 a 15 12 5.53
Burst ID E‘q:-:rst{iﬁsﬁt Fulse Widh Chimp Width Mumber of Puises | PRI F:HI-.'?: FRI-3
{us) [us]) {MHz) per Bawrst [es) {us} {5

0 535615 634 & 1 1043 -
1 aopaaa 52 & 1 1833 - -
s 1259235 a7z & a 1873 1605 1543
3 127108 TBT & 2 1488 1743 -
2 200353 4.2 & 2 1230 1219 -
5 52400 BB.T & a 1293 18234 1273
s} 1217162 543 & i fea1 - -
¥ 82206 b5.4 i} 3 1580 1655 17
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T Radar Type | Ngoberof F‘ms:l \ILE:EHTE? Frequc;ﬂmt:-[rﬁﬂzj ]
10 Type & 17 0705882 12 544070
Burst ID Buarst Offset Pulse VWidth Chirp Width Mumnber of Pulses | PRI | PRI2 | PRI-2
fus}) (us) {(MH=) per Barst [urs) fus}) [us)
0 200244 7aF 1 2 1203 1407
1 37a3eEqg 074 i 3 1042 1764 | 1613
2 S04 g1y 18 3 1 172 | 1482
3 17733 662 1 1 1393 -
4 1ETa52 T0.8 i 2 1884 1821
5 soxTT £2.3 10 1 1740 -
g 528504 T80 i 2 1204 1084
T To0168 708 i 2 10650 1354
a8 167107 TG 10 2 1437 1430
g Jama2 501 i 1 1697 -
10 508324 ir i 2 1397 1304
1 grBEEd 67.0 gl 2 1803 1083
12 146031 B12 16 2 1720 1032
13 316023 787 i 2 1247 M
14 466058 63.3 gl 1 164 -
15 a57224 680 i 2 1840 1423
16 125500 503 1d 1 1093 -
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Type 5 19 0.63157 12 5.4001
e Burst Offset mlsﬁ;::.'i:rm c:l-.lwlcrm N-n.rrg:: o Puises F:{g; F;EJ: F'IE;US
0 263736 088.0 10 a 1381 | 1880 | 1488
1 416450 823 10 2 1716 | 1855 -
2 567902 86.7 19 a 1211 | 1400 | 1910
3 a207o 80.7 10 a 1861 | 1068 | 1282
4 245155 08.8 10 a 1507 | 1104 | 1461
5 3076800 71.1 19 2 1921 | 1788 -
& 551431 56.0 10 1 1047 = £
7 74413 67.9 10 2 1350 | 1372 -
8 236550 84.4 19 3 1203 | 1107 | 1443
2 380056 58.3 10 1 1715 - -
10 533408 85.8 19 1 107 - -
11 55547 7B.5 10 2 1911 | 17 :
12 207876 az.3 19 2 1845 | 1636 -
13 350771 00.1 10 3 1038 | 1071 | 1286
14 511207 00.2 19 a 1980 | 108p | 1@50
15 36803 3.1 10 2 1943 | 1408 =
16 1806852 56.3 10 1 1742 = :
17 341800 7 19 2 1187 | 1857 -
18 405737 55 10 1 1012 < -
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TialiD | RadarType | MEPSS | BustPereds) | Yoweron | L CE"”:H_E.I -
12 Type & i5 0B 12 54257
Burst ID Burst Ciffset Pulse Width Chirp Width Number of Pulses | PRE1 | PRIZ | PRI-3
(s {us} (=) per Burst {ues) {us] fus) |
o 22911 58.1 13 1 1928 -
1 215473 521 13 i 1910 -
2 410004 509 13 1 1871 -
3 71 302 13 1 1312 -
4 TE4160 959 13 3 1390 1906 1608
5 182251 TR9 13 2 1826 1358 -
i 385500 ¥B.5 13 2 1238 197 -
¥ ArEa62 53.8 13 1 1783 -
B 773423 4.7 13 1 1300 -
B 1568308 G1.4 13 1 1380 -
10 361806 832 13 2 1392 1858 -
11 GA3AG6 7 13 3 1533 [irirg 1638
12 T4T241 a88.7 13 3 1703 1528 1058
13 144710 7B.3 13 2 1258 1851 -
14 J3TasG 303 13 2 173 77 -
13 Type 5 12 1 12 54255
Burst ID Burst Offset Fulse Width Charp Widih Mumber of Pulses | PRI | PRI-2 | PRI-3
[urs) {us} {MHE) per Burst {us) {us) {us}
i} 664275 75.3 10 2 1954 1812 -
| BOTAGE 56.3 10 i 1456 -
2 151316 87.7 10 2 1817 1185 -
3 30AT445 55.8 10 1 1337 -
4 G35003 ¥5.2 10 2 1421 1267 -
5 BTE003 6.3 1a 2 1350 1305 -
i 121278 a5.7 10 3 1547 1342 1024
' 362006 984 10 3 1873 1550 12490
B G04342 6.4 10 2 1778 1438 1044
e B45453 938 10 3 1058 1031 1452
10 91871 33.3 10 1 1328 -
11 333050 a2.4 10 3 1412 1873 1322
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

TalD | RadarType | Mpomel | B | Teghim | Frequenyiohs ]
14 Type 5 19 0a31aTe 12 S4pET
Burst |0 Burst Cffset Pulse Width Chirp Width Mumber of Pulses | PRI-1 PRI-Z | PR3
[urs) (s [MHz} per Burst {us) [us] =]

i} 361323 33 18 3 1883 @12 1535
i 515261 2.1 8 2 1102 1704
2 36025 BE A 18 3 1044 1152 1148
3 190900 B0 18 3 1564 1843 1113
4 M3t 123 1] 2 1084 1218
5 40TE24 51.F 18 1 1447
i 20318 hB 3 18 1 1428
T 172900 G608 [ i 1ara
B JhaT72 7.1 18 1 1641
el 475841 BEQ 18 3 1886 1064 1434
10 1430 2 g 2 1008 1297
i 153647 B 1B 3 1264 1534 1370
12 307006 AR 18 1 1662
13 453304 Ta [ 2 1752 1291
14 G107E8 672 18 2 1625 1831
15 124750 pi2 18 3 1362 1832 1881
16 288306 555 18 1 1483
17 441206 512 18 i 1237
18 BE2TED 41 8 2 1471 1245
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15 Type 5§ 14 0857143 12 54063
Burst ID Burst Offsat Pulse Wadth Chirp Width Mumber of Pulses | PRI-1 | PREZ | PRI-3
{us} [Lrs] {MiH=} per Burst (i) [urs] {us}
1] 158288 6.8 i 2 1110 1140 -
1 06024 502 12 1 1316 - -
2 57HE2 628 12 1 1520 - -
3 730619 647 i2 1 1802 - -
4 132455 B3E 12 3 1410 1097 | 1821
L] 340307 654 12 1 1844 - -
[i] 54208 532 12 1 1024 - -
T TER333 517 12 1 1603 - -
] 107117 TBT 12 2 1804 1168 -
] 314500 724 12 2 1030 1243 -
10 532447 H3E 12 1 1327 - -
1 728517 T36 12 2 1524 1553 -
12 B1611 667 12 2 1722 1122 -
13 2aan4a B25 12 2 1404 fo1a -
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Tl | Radwmype | Mpwoof | S | Voehis | Frequencriot ]
13 Type 5 20 0.5 12 54005
Burst |0 Burst Cfset Fuise Widh Chirp Width Mumber of Pulses | PRI-1 PRI-Z | PREZ
[urs] (wrs]) {MH=} per Burst [us) [us] {us)
i} 345766 BT 6 i 3 1565 10565 1820
1 420018 Bh.2 20 3 1736 1541 1408
2 30073 B4.8 L f] 3 1534 1839 1433
3 1834823 7e 20 2 1748 1480
4 I3XTTT TE.E 20 2 1518 1435
5 474728 0.8 i 1 1540 -
i 21334 83 0 2 1080 1010
T 165002 B0 4 20 2 1824 1752
B 310973 a7.5 20 2 1764 1181
el 453384 f2.1 20 1 1485 -
10 3515 BE.4 20 3 1773 1988 1283
11 147928 B4.3 20 3 1563 1168 1738
12 283225 FiL ] 20 2 1226 1537
13 4300922 a5.8 20 3 ez 1284 1924
14 BE40M5 562 20 i 1644 -
15 130432 fa 20 1 1402 -
16 Z74a84 B45 20 a 1286 1700 1233
17 413570 g1.8 20 3 1870 1874 1165
18 hEaand Bh 2 20 3 1r3z 1551 1188
e M2TET Ge.g 20 2 1038 1224
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Type 5 12 1 iz H4055
Burst ID E-ursrr. Cifset Pulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-Z | PR3
{us] [us) {WtH=} per Burst fus) {us] [us)

i} 420704 BE 4 1] 3 1262 1818 | 1455
1 670241 2 1] 3 1508 1718 | 1895
2 B12380 B4 il 2 1816 18443 -
3 153803 543 1] 1 1335 - -
4 4004824 B39 1] 1 1303 - -
] 41315 fil 4 1] 2 1503 1548 -
i] BR3A23 f.1 1] 2 1278 1630 -
7 123373 100 id 3 1375 1438 | 1585
] Toave TRG 1] 2 1238 1705 -
a G11194 BE 4 il 3 1374 1579 | 1623
10 BRSEE5 B33 1] 1 1016 - -
11 ogBaT 5.3 id 1 1roe - -
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

TiallD | RadarType | Megmberof P;ﬁﬂ T_"Eﬂ";:"?;‘; . mﬁm} -
18 Type 5 14 OLBST 143 iz 54063
Burst I Burst Offsat Pulse Width Churp Width Murrber of Pulses | PRI-T PRIZ F'FL-.'!-
{us] [us) {MH=} per Burst {us) {us) {us)
0 282143 55.3 12 1 1920 | - -
1 4EEa3 58.3 12 1 17e7 | - -
2 TDEITT 723 iz 2 1310 1oz | -
3 GEtan B4.3 iz 3 113 1rEd 1721
2 265181 B25 iz 2 1375 1431 | -
5 474489 G3.3 12 1 1085 | - -
i GRS a0 iz 2 1118 1813 | -
¥ 3519 B0.3 iz 3 1860 1853 1123
8 240319 B1.1 iz 3 1538 17E3 172
g 447400 oG iz 3 1525 1036 1385
10 GE4518 a7 iz 2 1710 1e0d | -
11 B0a3 50.7 iz 1 1234 | - -
12 215435 Th4 iz 2 107 108 | -
i3 421325 905 12 3 1208 1865 1650
18 Type 5 12 i iz 54955
Burst ID Burst Offsat Puise Width Chirp Width Murmber of Pulses. | PRI-1 PRI-2 | PRE3
[us] [urs) {MH=z) per Burst {us) {us) {us}
0 733725 BR.3 i L1} 3 1501 1067 1827
1 OFrea2 A7 .4 10 1 723 | - -
2 ey o468 o 3 1085 1658 1324
3 452815 GA.T 10 2 1751 1845 | -
2 TDE0T ra 10 2 1842 1317 | -
5 B4rea3 2 1D 1 1864 | - -
i 181373 aE.4 10 3 1997 1077 1306
T 432581 B7.3 i0 3 i7ed 1606 1367
8 674004 Bh.2 1] 13 1TET 1672
g 015842 ah.4 i0 3 1020 1862 1414
i0 162178 48 iD 1 i0a4 | - -
1 402553 204 [1] 2 1350 1435 | -
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Trial ID Radar Type | Mumberof Piﬁgﬁ T_‘:ﬂ";;“;“ﬁ"; qu::;ﬁm} 3
i Type &5 18 075 12 5 6625
Burst [D E-ursrt Offset Puise Widh Chirp Width Number of Pulses | PRI-1 PRI-2Z | PRI
[wrs]) {urs] {MH=} per Burst {us) {us] {uss)
o 483470 4.7 15 2 1618 1611 -
1 GE30T2 571 15 1 1560 -
2 SEE1D g1 15 3 13682 1475 1276
3 ragi4 B3 15 2 1800 1772 -
4 206 50T 15 | 1003 -
5 642324 T2 i5 2 1674 1600 -
Li] TEE3 i 15 1 1185 -
T 257 TBA 1 15 2 1521 16587 -
B 438554 T4 15 2 17T 1280 -
el 20387 ] 15 2 1284 14248 -
10 54310 T35 15 2 1004 1352 -
11 235506 iR 15 2 1864 1115 -
12 417036 Fik] 15 2 1045 1300 -
13 naTaT4 B12 15 P 1160 1675 -
14 32085 &51.8 15 1 1277 -
15 12751 o4 15 3 1450 12046 1aa0
2 Type 5 12 1 i2 5.5640
Burst [D E-ursrt Offset Puise Widh Chirp Width Number of Pulses | PRI-1 PRI-2Z | PRI
[ws]) (s {MH=} per Burst {us) {us] {us)
o L2140 TEAH g 2 1653 1684 -
1 TET135 B8 g 3 1174 192 1167
2 12855 G4 g | 1882 -
3 2654612 TRE g 2 1633 1890 -
4 40E5R8 Ta g 2 1112 1811 -
5 739728 536 g 1 1144 -
Li] BENAT2 g0 g 2 1220 1063 -
T 5240 G616 g | 1724 -
] 4ETITE 514 g 1 1801 -
bl TOaT20 el g i 1378 -
10 51847 G604 9 i 1453 -
11 182830 oi4 g 3 1TEE 1728 1227
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Page 43 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
watn | radartpe | “EUSY | coiean | Leoghi | Frequencyioig :
x Tipe 5 20 0.8 12 5.56805
Burst ID Burst Offset Puise VWidth Chirp Width Mumber of Pulses | PRI-1 | PRI2 | PRI-3
{us) {us) (MHz} per Burst {us] {us) {us)

0 201858 Ei 20 2 1181 1 -
1 407648 581 1 1248 - -
2 H52318 621 0 1 1834 - -
3 gp107 T76.8 0 2 1234 1236 -
4 243514 a0 20 2 1814 1852 -
5 230454 52 20 1 1701 - -
] 531083 886 0 3 1583 1995 1905
7 a115@ 728 20 2 1822 1387 -
B X545 fES 20 3 1633 1746 | 1330
a 371008 578 20 1 1183 - -
10 514187 258 0 3 1858 1870 i0a6
11 G3531 5356 20 1 1182 - -
12 27510 a2 20 3 1745 1854 1258
13 353638 573 20 1 1534 - -
14 407H15 TOLE 20 2 1684 1586 -
15 45553 70 0 2 1042 1064 -
18 1age21 a4 20 3 1785 1830 176
ir 336330 7.1 20 2 1557 1057 -
1B 47BE2E g2 0 3 1885 018 1340
2 7504 288 .1 3 1780 814 | 1817
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Page 44 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
23 Type & 14 0857143 12 55037
Burst ID Burst Offset Pulsa Wi Chirp Width Mumber of Pulses. | PRI-1 PRI-2 | PRI-3
[us) [us) [MHz) per Burst fus} {us) {us)
0 24707 501 12 1 1841 -
1 453352 B35 iz 3 1580 1081 1412
2 GEIETE G8.8 12 2z 1707 1577
3 14140 563 12 1 1056 -
4 220734 B4 12 3 1853 1108 1887
i 428367 T2 12 2z 1572 1536
& 636881 54 4 12 1 1517 -
F B4315T i1 12 2 1328 1243
B 105585 T2 12 2z 16840 1770
a 403231 802 12 2 1088 1208 -
10 G10202 T 12 2 1588 1214
11 B15220 Boa 12 3 1615 1862 1601
12 1I2ET 887 12 2 1377 Ta41
i3 ATT306 &7 4 12 2 1872 1313
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

e | Redwie | MEUSe | eeeas | Legniy | eeguenestons i
24 Type 5 13 0.923077 iz 5.5641
Burct ID Burst Offset Fulse Widh Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
{us}h (ws] (b=} er Burst {ussh {us} {us} |
0 G207 L bl 3 1843 1748 | 181
1 EE33 To.8 1 2 i 1201 =
2 153223 563 hl 1 1006 - -
3 rar: =i hl 3 1230 1163 1333
4 G01331 ooLG thl 3 217 1682 | 1488
5 E25462 T45 hl 2 1580 1281 =
i 128265 026 1 3 1085 toER | 1222
¥ 351181 EQ 1 3 1203 1135 13E0
3 STM25 DELS hl 3 1607 1822 | 1602
o TEa43 TG 1 2 1141 1178 =
10 100737 B th 3 1009 1620 | 1058
11 224561 558 1 1 1200 = =
12 548278 7T £k 3 1435 10863 | 11684
25 Type 5 ] 1.5 12 5.5665
Burst ID Burst Offset Fuise Widh Chirp Width Mumber of Pulses | PRE1 | PRI2 | PRI-3
{us) (us] (MH=) per Burst {us) {us} (us}

o 1263842 BE6 5 2 1306 1181 -
1 118488 B31 5 2 1420 1315 =
2 452058 600 5 1 1837 - -
3 E45641 Fi_F g 2 1776 1158 -
4 1202423 T4 5 2 73 1510 -
5 T4T48 6E.B 5 2 1576 13232 =
i 433300 BT 5 1 1233 - -
¥ BE)N52 B12 5 3 1200 16E1 1275
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Page 46 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
Mok Tre HLI;-EE{‘ P'mﬂ T_hE:I;::m ch:‘;G Hz) -
Type 5 17 0705882 iz 56621
Burst ID Burst Offset Pulse Width Chirp Width Mumber of Pulses | PRI-1 PRI-Z | PRI
{urs]) (urs {hiH=} per Burst {us) (s {urs)

o 545865 B3.6 16 3 1632 1185 1000
1 14067 Bo4 16 3 173 1627 1856
2 184853 55.8 16 1 1632 - -
3 353T5E Boa 16 3 1881 1554 1998
4 528388 T 16 | 1825 - -
5 Ge4a06 ary 16 3 1734 1202 1250
il 1635568 G675 16 2 1671 1434 -
T 333410 T 16 3 1583 1484 1288
B 504006 B68.3 16 2 1750 1E54 -
o Gr5287 783 16 2 1501 1082 -
10 1423080 55 16 i 1427 - -
i 312470 848 16 3 129 1838 1@
12 482053 T4.6 16 2 1858 1858 -
13 BE5022 63.3 L] i 1885 - -
14 121457 B2 B 16 3 1035 1515 1120
15 202a06 G63.6 16 i 1647 - -
16 451322 Br.3 16 3 1831 10851 1831
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Page 47 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
: Mumiber of Burst Wiawve from Center =
A Hacks e Busrsts Peried{s) Length (s) Frequency{Ghiz)
T Type 5 18 0831572 12 55608
Burst ID Busrst Offset Pulse Width Chinp Width Murmiber of Pulses PRE-1 PRI-2 PFRI-2
fus} [us] {MiHz} pes Bamst [urs] fus} [us)
o 5551340 BA.G 19 3 1oL 1073 1015
1 23970 6B8.6 9 2 1020 1780 -
2 2312 54 2 19 1 1111 - -
3 D603 &1.2 19 1 1104 - -
B 546225 B7.1 19 3 1167 1882 1100
5 Togas BR.3 19 3 1142 1629 1
g 2240603 62.4 19 1 1855 - -
7 IFE12T BO.2 19 2 1126 1788 -
a 52780 B7.5 19 3 1218 1448 1178
=] T B5.B 19 3 1847 1348 1472
10 204583 BB.1 19 3 123 1124 1831
11 AETEN 65.3 19 1 1848 - -
12 510877 2.5 19 1 1470 - -
13 I3ges 523 19 1 1312 - -
14 186023 4.1 9 . 1815 1200 -
15 30327 540 19 1 1478 - -
168 401053 TE2 19 2 1376 1502 -
17 14358 604 19 1 1758 - -
18 167287 B1.5 19 2 1491 1103 -
2B Type 5 12 1 iz 5 5645
Burst ID Burst Crifsat Pulse Widh Chirp Wi Mumber of Pulses | PRI-1 PRI-2 | PRI-3
{us) [us) {MHz} jpeer Burst {us) {us) {us}
0 SOTTOR | 10 1 1857 - -
1 TEl240 BET 10 1 1246 - -
2 BES0O BS B 1] 3 1774 1002 1067
3 235624 TE8 10 2 1125 1474 -
< 4TTETS a1 10 2 1254 1052 -
5 Ti8312 az3 1] 3 1180 1486 1482
i SE08Es 81 10 2 1301 1767 -
T JE3T0 £ [F] 3 18498 1252 1713
2 445040 £ (1] 3 1260 1706 1411
g i ] 7o  [i] 2 1578 1620 -
10 32305 631 10 i ira2 - -
1| 178231 5.3 (1] 1 1522 - -
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Page 48 of 94

FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

i a0 A -
2a Type & 18 0868667 12 55617

Burst ID Burst Offset Fulsa Width Chirp Width Murnber of Pulses | PRE1 | PRI-2 | PRI

fus} [us] {MHz) per Burst [us]) fush [us]

0 T B34 i7 3 1454 1205 1801

1 43TEED o7 17 3 1219 1826 | 1635

2 SHB445 B0.4 17 3 1074 188G | 1674

3 oroas b1.8 ir 3 1 1151 1802

< 267251 og2 17 3 1878 1877 | 1708
5 410883 505 i7 1 18462 -
i 580724 80 i7 2 1253 1137

T 73566 B6.5 17 3 1054 1128 | 1828

g 23p0a2 B1.1 17 3 1105 1520 | 1442

g 30B40S o35 i7 3 1837 1373 | 1087
10 52025 60.7 17 1 10833 -
i Sroed 672 iv 2 1238 1405
12 210083 61.8 i7 1 1 -
13 ITEZ34 TH4 17 2 1833 1667
14 540804 B14 i7 2 1096 1464
15 A6 65.7 17 1 1485 -
16 106734 T 17 2 1733 1255
17 60754 B1 17 2 1326 1658
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Page 49 of 94

FCC ID: 2BFG5-LMAB430

Radar Singal 5_5540MHz

Report No.: LCSA05165072ED

Trial ID Radar Type | emmoerof Pi'.‘:;tgh Eﬂ";m‘ri';? Fmﬂmﬁ s -
0 Type S 16 0.e 12 n.64
Burst ID Burst Offset Pulse VWicth Chap Width Mumber of Pulses | PRI-1 FRI-Z | PRI-2
{us} [wes) {MHz) per Burst [us} {us}) (1)
o 836185 7.8 13 2 1685 1477
i 3274 518 13 1 1074 -
2 226204 G35 13 1 1584 -
3 41TETE BE.G 13 3 1682 gl 1843
4 611152 gE.a 13 3 1785 1215 1720
Ei] greg ar 13 2 1188 1548
L] 2metv a2 13 2 1837 1818
T 396630 68 4 13 2 1587 1114
B HaR6nE4 L) 13 2 2000 1155
@ THATE 532 13 1 1147 -
10 1yreas Be. ¥ 13 3 1433 1685 1304
i IT0E24 B4.3 13 3 1670 1428 1935
12 So4E83 L 13 2 1284 1671
13 THARES 8a. T 13 | 1512 -
14 154282 B3 13 3 1444 1130 1488
1 Type 5 a 1.5 12 554
Burst ID Burst Offzat Pulse Widh Chap Widith Mumber of Pulses | PRI FRI-Z | PRi-2
{us] [wes] {MHz) per Burst [us) {us} (s
o 253020 5 5 2 1880 1527
1 1015643 B24 L] 3 1401 1282 1257
2 1379308 &7 4 i 2 1531 1403
3 2ab4eg Pt £ 2 1440 1041
4 80E113 &5.8 5 1 1432 -
5 aroes2 B3R 5 a 1358 1282 1418
L] 1335813 G55 5 | 1543 -
T 20040 Be g Ei] 3 1548 1TTEd 1728
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Page 50 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
Trial D | RadarType | MNigmberof F;‘;ﬁ;ﬂ mm HE;::GM -
2 Type 5 11 1030800 12 5.54

Burst ID Burst Oifsat Fulse Widih Charp Viidth Murmber of Pulses | FRI-1 FPRI-Z | PRE-3
{us) {us} (V=) per Burst {us) {us) (us]

o 402535 738 el 2 180G 1638 -

1 fy38a2 395 2 2 M7 1649 -

2 H38532 5149 2 1 1651 - -
3 113208 84.8 2 3 1878 1032 1271
4 ATET28 954 B 3 1060 18032 1333

5 641212 68 2 2 1368 1351 -
L] B03T14 39.a 2 3 1338 1514 1573

T BOAG3 81.9 ] 2 oz 1688 -
B 344007 8333 bl 3 1810 1330 1833

bl GO8A3 537 bl 1 1587 - -
10 BTi542 91.3 bl 3 1861 1103 1001

3 Type 5 20 0.6 12 554

Burst ID Burst Offset Fulse Width Chirp Wadth Murniber of Pulses | PRI-1 PRI-Z | PRE-2
[us} fus} {MHEz) pesr Baarst {us) {us) s

o 28541 3.1 12 2 1338 1355 -

1 171821 58.7 18 1 1251 - -

2 J316229 5.3 18 2 1128 1640 -

3 451804 5.4 ia 1 1753 - -
4 BETT aa.7 1a 3 11ga 1708 11508

5 152895 LT 1a 1 1012 - -

L] 2pzas 595 19 1 1072 - -

T 443177 BO 1a 2 1482 1368 -

B SETET B2 14a 2 1803 1187 -

2 135874 3248 18 s 18683 1005 -
10 Zyea2a BB 18 3 1061 1828 1101
i1 424270 832 10 3 1207 1a0v 1223

12 AT0432 0.4 18 s 1526 1360 -
13 117438 953 ia 3 1 1855 1775

14 262502 319 1a 2 1600 1545 -
15 405573 ga.5 10 3 1875 1169 1082

1a 53324 G5 18 1 17ET - -
17 eaTen a5.4 1a 3 1011 1637 1425
18 244005 g91.8 10 3 1878 1445 1325

14 3p0012 a7.3 12 s 1oe1 1218 -
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Page 51 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
TrallD | RadarType | MNumberof Ml i e Fmgz::;w -
4 Type 5 17 DTsasE2 12 5.54
Burst ID Burst Crifset Pulse Width Chinp Width Mumber of Pulses | PRI PRI-2 F:HI-S
[us) [us) [(MHz) per Burst fus] {us) fus})
o 20614 gr.g ia 2 1220 1133 -
1 BE85E 82.3 16 1 1857 - -
2 2arTie 53.3 16 1 162 - -
3 434764 B 1a 3 1000 1153 1348
4 B0azed A 16 2 11ga 1645 -
L] TEE10 339 16 3 1278 1232 1459
] 245638 3481 1a 3 1240 13684 18349
T 413355 41.8 18 2 1833 1676 -
g 58T 36 50.3 1d 1 1075 - -
o 54571 a7 18 3 116 1968 1758
10 22E1TE 7.3 18 2 1225 1815 -
1 ] ar.s 1d 3 e84 1465 1132
12 BI5361 0.8 18 3 16581 1040 1254
13 33643 86.3 16 3 1606 1183 ez
14 203857 ar.a [ 3 1385 1073 1361
15 araeiz 4.7 18 3 1021 17ie 1854
16 Baanen oa.T 18 3 1150 1244 1488
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Page 52 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
] Type 5 14 0BT 143 iz 554
Burst ID Burst Crifset Pulse Width Chirp Widih Number of Pulses | FRI-1 | PRI-2 | PRI-3
{us) {us} {MH=z} per Bursi {us} [us) {us) |
] 15434 824 12 3 1085 | 185684 | 1407
1 I24BE 677 g I 2 1744 | 1747 -
2 430731 g5 12 1 10e2 - -
3 8377E4 56.3 12 1 1B51 - -
4 45342 537 e 1 1727 - -
5 196720 835 12 3 1678 | 1830 | 1025
] 404055 g5.d 12 1 1518 - -
I G107 11 854 12 3 1134 1024 | 1804
B 818057 78.3 12 2 1606 | 1826 -
] 171458 815 12 2 1881 1714 -
10 377G 204 12 3 1310 | 1584 | 1827
11 SABETS 034 12 1 1568 - -
12 792834 ga.d 2 1307 | 1825 -
13 148044 45 12 2 1284 | 1848 -
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Page 53 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
i Type 5 15 oe 12 5.54
Burst ID Burst Offsst FPulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
{us) [us) {MHz) per Burst {us) {us) fus}
] 29072 96.4 i3 3 1132 1608 | 1581
1 521718 6.7 13 3 1828 17 | 1154
2 Ti4222 86.5 13 3 1823 1386 | 1845
3 112450 73 13 2 1808 1318 -
4 023 55.8 13 1 1688 - -
5 500228 55.4 13 1 1145 - -
i fa0a3z 85.3 13 3 1336 1504 | 1820
7 BBE4S To4 13 2 1344 1803 -
B 22508 5.7 13 1 1478 - -
] 475842 a8.a8 13 2 1008 1028 -
10 BOTBET 7T 13 2 1872 1835 -
1 G4B45 To.8 13 2 1882 1331 -
12 577G g 13 3 1820 1070 | 1348
13 452335 61.4 13 1 1451 - -
14 B43305 90.4 13 3 1233 1582 | 1887
T Type & 12 1 i2 554
Burst ID Burst Crfset Fulse Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PRI-3
{ush {us) {MH=) per Burst {us] [us) fus) |
0 51448 52.8 10 1 1210 - -
1 ZO26DG 241 10 3 1314 1726 | 152
2 FA30RE ar.7 10 3 1138 1868 | 1805
3 TrE564 or.3 10 3 1241 1446 | 1755
4 21542 98.a i0 3 1544 1386 | 1302
i 23385 722 10 2 1771 1184 -
i 505581 &7.8 10 2 175 1027 -
T T4TO5E a7 10 2 1028 1871 -
] PAGOTE 0.9 10 1 1728 - -
o Tan24 .2 10 1 1138 - -
10 475207 T8.8 10 2 1784 1604 -
1 715825 7.5 10 3 1511 1712 | 1683
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r
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s Page 54 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED

w0 | Retipe | MEGR | petesn | Lengnis | reouencyicrty :
g Type & 4 0.E57142 12 5.4
Burst ID Burst Offset Pulse Width Chirp Width Number of Pulses | PRET | PRI2 | PRI-3
{us} {us] (MHz} per Basrst {us) {us}h {us]
0 823112 54.1 13 1 1415 - -
1 174965 50.7 i3 1 1221 - -
2 382218 523 13 1 1974 = -
3 587285 BB 13 3 1558 | 1686 | 1848
4 TOBEET GB4 i3 2 014 | 1089 -
5 148042 BO.B 13 2 i738 | 1D0& -
g A5ETE0 625 13 1 1778 - -
7 SH3E24 748 i3 2 1148 | 1204 =
8 7r2avd 50.8 13 1 1048 - -
g 1237re8 54 13 1 47 - -
10 331215 63 13 1 1730 - -
11 537402 B1E i3 3 143 | 1270 | 1247
12 T44805 7.3 13 2 1274 | 1882 -
13 garrz 64.3 i3 1 1937 - -
a8 Type & 8 15 12 5.54
Burst ID Burst Offsat Pulse Wdth Chirp Width Mumber of Puises | PRI | PRI2 | PRI-2
{us} (us) (MHz) per Burst (us) {us] [us)

0 535615 634 G 1 1043 - -
1 B0B6E3 52 G 1 1883 - -
2 1258235 Br2 i 3 1973 | 1605 | 1583
3 127108 TBT il 2 1488 | 1743 -
4 400253 742 G 2 1280 | 1219 -
5 852409 BET i 3 1233 | 184 | 1273
g 1217152 543 i 1 1991 - =
[} 82206 854 i 3 1580 | 1585 | 17EH

O Shenzhen LCS Compliance Testing Laboratory Ltd.
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

TrialID | RadarType | Memberof F'ei'i.‘:;ts:l “L'EI:'HEHT‘;? ﬁmiﬂmﬁﬁﬂ >
10 Type & 17 0.705682 12 553340
Burst ID Burst Offset Pulse Widh Chirp Width Murmber of Pulses | PRI-1 | PRIZ | PRI2
{us} (s {MHz} per Baarst {urs] {us} [us]

a0 200249 TAT 16 2 1203 1487 -
1 IFeaen o7 4 18 3 a2 17e4 1613
2 N g7 13 3 1809 1702 14a2
3 17733 662 13 1 1393 - -
4 18TRE2 0.8 18 2 1843 1821 -
5 AGETT 523 18 1 1740 - -
i 528880 =R 13 2 1304 10E4 -
T TOO1E3 Toe i 2 1050 1353 -
| 167187 TEG 1a 2 1437 1420 -
4 33B2E2 f@.1 18 1 1897 - -
10 S0B324 Fif 18 2 1247 1304 -
i a7 78 id 2 1803 1083 -
12 146031 B12 33 2 1 1|z -
12 gy [avtptic TBT 18 2 1247 1121 -
14 408050 63.3 id 1 1634 - -
15 BETANG Gen i 2 1840 1423 -
i [i] 125504 a3 ia 1 1083 - -
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Page 56 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED

Type & 19 a1 ETE 12 505381

Burst 10 E-l.lrsIJ:ﬁ'D;FsEl P'I.FISI:?J ';":"Id'l:l'l Ehliﬁ_'ﬁ'!ldm M..rrs:: g;[l?:illses F;:i—:l 1 F:_f!;—llﬂ T;S
1] T ] R 19 3 1381 1630 1488
1 418450 2.3 19 2 1716 1855 -
2 5oz a6.7 19 3 1211 1400 1812
3 gzome 887 19 3 1361 1068 1282
4 245155 gs.a 19 3 1507 114 1481
5 ZoTa0n 711 19 2 1821 irad -
] 551431 56.0 19 1 1847 -
T T4413 ar.g 19 2 1350 1372 -
] ZIER50 84.4 19 3 1203 1mo7 1442
o 30056 5818 19 1 1715 -
10 533408 85.8 19 1 1017 - -
11 S554T 7B.5 19 2 1811 17
12 20TETE 223 19 2 1845 1836 -
13 250771 80.1 19 3 1938 1071 1288
14 11207 00.2 19 3 1980 10ag 1850
15 36803 431 19 2 1943 14206 -
16 150852 588 19 1 1742 -
17 41300 T 19 2 1187 1857 -
18 H4BEFIT 55 19 1 1mz2 - -
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FCC ID: 2BFG5-LMAB430

Report No.: LCSA05165072ED

TallD | RadarType | "SrOSOf | puret Periedis) ‘L";:;;"E;’; Fmimmir%.l -
12 Type 5 15 R 12 55357
Burst ID Burst Offset Fulze Width Chirp Width Number of Pulses | PRI | PREZ | PRI-3
s} {us} (MHz) per Burst fuss fuwsi | {us) |
a 291 58.1 13 1 1920 -
i 218473 52.1 13 1 1910 -
2 410004 50.9 13 1 1971 -
3 G067 1 60.2 13 i 1912 -
4 Te4160 5.9 13 3 1300 1006 | 1608
] 182251 8.9 13 2 1626 1358 -
i] JBE580 TB.5 13 2 1238 1917 -
i 5roag2 538 13 i 1783 -
3] Tra423 2 13 1 1300 -
2 16E308 g1.4 13 i 1380 -
10 281806 ga2 13 2 1842 1358 -
11 53866 M7 13 3 1533 1877 | 1628
12 747241 a8.7 13 3 1703 1528 | 1058
13 144710 78.3 13 2 1258 1951 -
14 237856 g0.3 13 2 e 177 -
12 Type & i2 1 12 55345
Burst ID Burst Offset Pulse Width Chirp Width Mumber of Pulses | PRE1 | PRIZ | PRI-3
{us] {us} {MHz) per Burst {us) {us) {us}
a GE4ITE 75.3 10 2 1994 1612 -
i BO7aee 58.3 10 i 1256 -
2 151316 gr.7 10 2 1617 1185 -
3 E3746 55.8 10 1 1337 -
4 G25083 752 10 2 1221 1267 -
] BTaae3 76.3 10 2 1350 1305 -
i] 121278 a5.7 10 3 1547 13g2 | 16824
7 362006 g98.4 10 3 1373 155 1248
3] 604342 a5.4 10 3 177 1430 | 1046
] E48453 g93.8 10 3 1058 1031 1452
10 91871 a3.3 10 i 328 -
11 333050 g2.4 10 3 1412 16873 | 1322
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Page 58 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
TriallD | RadarType | Mgorsref perieais] Length (5} chmn;m-h} ]
H Type 5 149 D.E31578 iz 5.5377
Burst ID Burst Offset Puise ¥Widh Chirp Width Number of Pulses | FRI-1 | PRI-2 | PRE-3
{urs) {us] {MHz) jper Burst {us) {us] {us]

L 351323 B3 i 3 1082 122 | 1535
1 515261 601 1B z 1102 1704 -
2z 0025 BE.D ig 3 1044 1152 1148
3 1209800 B4D 1B 3 1804 1048 1118
4 33 723 i 2 1084 i21g -
& 407824 517 i i 1447 - -
L 20312 583 i i 142p - -
T 172000 60.8 ig i 1o7a - -
- Ja5arv2 &r.1 i 1 1641 - -
a 475841 BED 1B 3 1886 1084 | 1480
10 1430 T2 i 2 1802 1297 -
i 153847 a0 i 3 1261 1588 | 1370
12 J0T G So.B i i 1552 - -
13 453804 70 i P 1752 2 -
14 610708 &6r2 i 2 1625 1631 -
15 124750 P2 g 3 1382 1832 6a1
16 283306 565 i i 1483 - -
17 441206 512 18 | 1237 - 3
18 5oaTED 741 i P 1471 1245 -
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Page 59 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED

Type § 14 0857143 12 553563
Burst ID Burst Offset Pulse Width Chirp Wi Mumber of Pulses | PRI | PRIZ | PRI3
{us}) [us] {MiHz} per Burst {us) [urs] [us)
] 156288 768 12 2 1110 1140 -
i 366024 502 12 1 1316 - -
2 573452 628 12 1 1520 - -
3 TaDn&19 B4.7 12 1 1802 - -
4 132455 B3.E 12 3 1410 1097 | 1821
] 340207 65.4 12 1 1844 - -
[i] 548208 532 12 1 1024 - -
T 755333 51.7 12 1 1603 - -
B 107117 78T 12 2 1804 1168 -
] 314500 724 12 2 1020 1343 -
10 522447 53.8 12 1 1327 - -
1 T2BR51T T36 12 2 1524 1553 -
12 B1&11 66.7 12 2 1722 1122 -
13 235048 B2.5 12 2 1204 i0e -
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Page 60 of 94 FCC ID: 2BFG5-LMAB430 Report No.: LCSA05165072ED
o | mewree | NGRS | o | Voemkis | rreasencriom '
18 Type 5 20 0.8 12 55385
Burst ID Burst Offset Puise Width Chirp Width Mumber of Pulses | PRI-1 | PRI-2 | PR3
{urs] sl (MHz per Burst {us) [us] [us]
[i] 345766 g7 20 3 1565 1055 1340
1 4800718 B5.2 20 ;| 1735 11 1208
2 0073 B4 B 20 3 1534 1839 | 1483
3 183823 e 20 2 1740 1 -
4 ITTT TE.5 20 2 1518 1485 -
1] 474728 G608 20 1 1540 - -
i 21304 03 20 2 1080 1010 -
[ 185902 B4 20 2 1824 1752 -
i 310973 G7.8 20 2 1re4 1181 -
B 450304 621 20 1 1485 - -
10 515 B4 20 3 1773 @84 | 12483
11 147928 B4.3 20 3 1503 11BEB | 17a8
12 203225 iR 20 2 1226 1537 -
13 435922 B5E 20 3 mez 1208 | 1844
14 584015 552 20 1 1644 -
15 13033z it 20 i 1402 - -
16 274084 B45 20 3 1206 1700 | 1233
W 413578 1| 20 3 1870 1878 1165
18 Ga3464 BE 2 20 3 1732 1551 1182
18 TI2TET 6e.5 20 2 1038 1224 -
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